



## **TEST REPORT**

DATE IN:

Page 1 of 4

REPORT NUMBER: TURT190086219-SAMEDAY

APPLICANT NAME: Ariteks Boyacılık San. Tic. A.Ş.

ADDRESS: Hekimsuyu Cad. No:38 İstanbul / TÜRKİYE

TEL:0212 6180848FAX:0212 6180848

Attention: Özgür Kuşçu ( argetekstil@ariteksinfo.com )

10 May ,2019 ( 09:59:00)

**SAMPLE DESCRIPTION:** One sample of khaki woven fabric

DATE OUT: 10 May ,2019 BUYER: Not Given

MODEL STYLE NO: ARAMID D1 210

FABRIC WEIGHT: Claimed to be 210 g/m²

COLOUR: KHAKI
FIBER COMPOSITION: Not Given

**NOTE:** Test methods and requirements were given by the applicant

PROVIDED CARE LABEL: Not Given

	SAMPLE
TEST	1
Air Permeability	Р
Fabric Count	Р
Fabric Weight	Р
Tearing Strength - Single Tear	Р
Tensile Strength And Elongation- Strip Test	Р

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT I = INCONCLUSIVE / # = SEE RESULT / NF = NEEDS FURTHER TESTING / A = ABSENT / M = MARGINAL ACCEPT / SD = SEE DETAILS ENCLOSED / FS = FURTHER STEPS / P\* = COMMERCIALLY ACCEPTED BY CLIENT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at http://www.intertek.com/terms. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Opinions and interpretations expressed herein are outside the scope of TÜRKAK accreditation. Tests marked (\*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory.

Erdem Çevrin
Customer Care Executive

Nida ARSLANBAY

High

**Textile Laboratory Manager** 

Intertek Test Hizmetleri A.S.

Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /ISTANBUL Phone: +90 212 496 46 46 Fax: +90 212 452 80 55

e-mail: intertekcg.turkiye@intertek.com http://www.intertek-turkey.com







R E S U L T S REPORT :TURT190086219-SAMEDAY Page 2 of 4 10 May ,2019

Test Method	Results	Requirements
Air Permeability		
ISO 9237:1995		
Pressure Drop Used: 100 Pa Test Surface Area: 20 cm²		
	<u>Result</u>	
4)	220 L /m²/n	
1) 2)	230 L/m²/s 229 L/m²/s	
3)	229 L/m /s 226 L/m²/s	
4)	224 L/m²/s	
5)	222 L/m²/s	Min. 175 L/m²/s
6)	220 L/m²/s	
7)	218 L/m²/s	
8)	216 L/m²/s	
9)	214 L/m²/s	
10)	213 L/m²/s	
Average	221 L/m²/s	

## **Fabric Count**

BS EN 1049-2: 1994 METHOD A

## Result

Warp30 threads/cmWarp: Min. 30 threads/cmWeft21 threads/cmWeft: Min. 20 threads/cm





R E S U L T S REPORT :TURT190086219-SAMEDAY Page 3 of 4 10 May ,2019

Test Method	Results	Requirements
<b>Fabric Weight</b> TS 251 Madde 6:1991		
	<u>Result</u>	
	216.0 g/m²	210 g/m² ±10%

**Tearing Strength - Single Tear** 

BS EN ISO 13937-2: 2000

Warp 106.7 N 80 N Weft 106.4 N

## **Tensile Strength And Elongation- Strip Test**

EN ISO 13934-1:2013 Gauge Length: 200 mm Speed: 1000 mm/min Preload: 5.0 N

Result

Warp 1704 N 1000 N Weft 1118 N





R E S U L T S REPORT :TURT190086219-SAMEDAY Page 4 of 4 10 May ,2019

Test Method	Results	Requirements

## END OF TEST REPORT ##